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Trace: Mz_axHold RBWE 1 MHz 5926.57 MHz
PASS geleconit ™ yowim 63.01 dBuV/m
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Plot 7-914. Antenna 4b (Pk, Ch.155, 802.11ac, MCS0)

Trace: Mz_axHoId RBWE 1 MHz 5926.09 MHz
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Plot 7-915. Antenna 4b (Pk, Ch.155, 802.11ac, MCS3)
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Plot 7-916. Antenna 4b (Pk, Ch.155, 802.11ac, MCS5)
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RBW: 1 MHz

PASS .':i‘ué".‘éi&i% 17.808 VBW: 3 MHz

Peak Offset: 17.6d8SWT: 1.01ms

Peak: 5139.24 MHz, 59.79 dBuV/m
Avg: 5128.33 MHz, 48.45 dBuVv/m
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Plot 7-917. Antenna 4b (Pk & Avg, Ch.42, 802.11ax(SU), MCS0)
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RBW: 1 MHz

PASS gﬁé‘féﬂ’sﬁ 18.2d8 VBW: 3 MHz

Peak Offset: 17.6dB8 SWT: 1.01ms

Peak: 5147.00 MHz, 59.68 dBuV/m
Avg: 5126.86 MHz, 48.13 dBpV/m
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Plot 7-918. Antenna 4b (Pk & Avg, Ch.42, 802.11ax(SU), MCS3)
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RBW: 1 MHz

PASS .':i‘ué".‘éi&i% 18608 VBW: 3 MHz

Peak Offset: 17.6d8 SWT: 1.01ms

Peak: 5128.12 MHz, 59.20 dBuV/m
Avg: 5126.86 MHz, 47.73 dBuv/m
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Plot 7-919. Antenna 4b (Pk & Avg, Ch.42, 802.11ax(SU), MCS11)
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RBW: 1 MHz

PASS .':i‘ué".‘éi&i% 19.408 VBW: 3 MHz

Peak Offset: 19.2dB SWT: 1.01ms
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Plot 7-920. Antenna 4b (Pk & Avg, Ch.58, 802.11ax(SU), MCS0)

5262 5284 5306 5460

RBW: 1 MHz

PASS gﬁé‘féﬂ’sﬁ 19.808 VBW: 3 MHz

Peak Offset: 19.3d8_SWT: 1.01ms
140 1]

Peak: 5370.66 MHz, 63.23 dBuV/m
Avg: 5350.22 MHz, 51.00 dBpV/m
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Plot 7-921. Antenna 4b (Pk & Avg, Ch.58, 802.11ax(SU), MCS3)
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RBW: 1 MHz

PASS .':i‘ué".‘éi&i% 20208 VBW: 3 MHz

Peak Offset: 19.2dB SWT: 1.01ms
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Peak: 5350.66 MHz, 65.91 dBuV/m
Avg: 5353.96 MHz, 50.94 dBuV/m
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Plot 7-922. Antenna 4b (Pk & Avg, Ch.58, 802.11ax(SU), MCS11)

60

5416 5438 5460

PCTEST

Proud to be part of

FCC ID: BCGA2379
IC: 579C-A2379

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020005-15-R1.BCG

Test Dates:
12/12/2020 - 03/2/2021

EUT Type:
Tablet Device

Page 303 of 348

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.



“\ PCTEST"

Proud to be part of @ element

RBW: 1 MHz

PASS ﬁ'vé“fém%i; 18.5d8 YBW: 3 MHz

Peak Offset: 18.3dB SWT: 1.01ms

Peak: 5469.83 MHz, 63.47 dBuV/m
Avg: 5452.82 MHz, 51.08 dBuV/m
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Plot 7-923. Antenna 4b (Pk & Avg, Ch.106, 802.11ax(SU), MCS0)
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RBW: 1 MHz

PASS ﬁ'vé“fém%i; 18.9d8 YBW: 3 MHz

Peak Offset: 18.3dB SWT: 1.01ms

Peak: 5469.83 MHz, 63.02 dBuV/m
Avg: 5456.04 MHz, 50.54 dBuV/m
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Plot 7-924. Antenna 4b (Pk & Avg, Ch.106, 802.11ax(SU), MCS3)
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Peak: 5468.45 MHz, 63.46 dBpV/m
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Plot 7-925. Antenna 4b (Pk & Avg, Ch.106, 802.11ax(SU), MCS11)
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RBW: 1 MHz

PASS ﬁ'vé“fém%i; 18.5d8 YBW: 3 MHz

Peak Offset: 18.3dB SWT: 1.01ms

Peak: 5466.38 MHz, 63.52 dBuV/m
Avg: 5459.49 MHz, 51.04 dBuV/m
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Plot 7-926. (FCC Only) Antenna 4b (Pk & Avg, Ch.122, 802.11ax(SU), MCS0)
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RBW: 1 MHz

PASS srvl?f‘.‘crnﬂ.’sﬁ: 18908 VBW: 3 MHz

Peak Offset: 18.3dB SWT: 1.01ms

Peak: 5465.92 MHz, 62.52 dBuV/m
Avg: 5456.73 MHz, 50.51 dBuV/m
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Plot 7-927. (FCC Only) Antenna 4b (Pk & Avg, Ch.122, 802.11ax(SU), MCS3)
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RBW: 1 MHz

PASS ﬁ’u'a“féifsii; 19308 VBW: 3 MHz

Peak Offset: 18.3dB SWT: 1.01ms

Peak: 5465.69 MHz, 60.50 dBuV/m
Avg: 5456.96 MHz, 49.43 dBpV/m
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Plot 7-928. (FCC Only) Antenna 4b (Pk & Avg, Ch.122, 802.11ax(SU), MCS11)
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Trace: MaxHold RBW: 1 MHz 5725.19 MHz
Detector; PK VBW: 3 MHz Y
PASS Offset: 17.3dB SWT: 1.01ms 63.53 dBuV/m
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Plot 7-929. (FCC Only) Antenna 4b (Pk, Ch.122, 802.11ax(SU), MCSO0)

Trace: MaxHold RBW: 1 MHz 5734.90 MHz
Detector: PK VBW: 3 MHz \
PASS Offset: 17.2dB SWT: 1.01ms 63.04 dBuV/m
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Plot 7-930. (FCC Only) Antenna 4b (Pk, Ch.122, 802.11ax(SU), MCS3)

Trace: MaxHold RBW: 1 MHz 5733.46 MHz
Detector: PK VBW: 3 MHz 3
PASS Offset: 17.2dB SWT: 1.01ms 62.93 dBuV/m
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Plot 7-931. (FCC Only) Antenna 4b (Pk, Ch.122, 802.11ax(SU), MCS11)
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Trace: MaxHold RBW: 1 MHz 5647.28 MHz
Detector: PK VBW: 3 MH
PASS Offset: 18,608 SWT: 1.01ms 62.00 dBuV/m
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Plot 7-932. Antenna 4b (Pk, Ch.155, 802.11ax(SU), MCSO0)
Trace: MaxHold RBW: 1 MHz 5650.07 MHz
Detector: PK VBW: 3 MH :
PASS Offset: 18.608 SWT: T.01ms 60.49 dBuV/m
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Plot 7-933. Antenna 4b (Pk, Ch.155, 802.11ax(SU), MCS3)
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Plot 7-934. Antenna 4b (Pk, Ch.155, 802.11ax(SU), MCS11)
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5953.42 MHz
59.33 dBuV/m

Trace: MaxHold RBW: 1 MHz
PASS  oetector: Pk VBW: 3 MHz
Offset: 19.5dB SWT: 1.01ms
— 1204
£
2
o
Z 100
=
-]
o
c
g
& 80
o
o
i
60

5732 5756 5780 5804 5828 5852 5876 5900
Frequency (MHz)

5924 5948 5972

Plot 7-935. Antenna 4b (Pk, Ch.155, 802.11ax(SU), MCS0)

5931.36 MHz
58.89 dBuV/m

Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 19.5dB SWT: 1.01ms
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Plot 7-936. Antenna 4b (Pk, Ch.155, 802.11ax(SU), MCS3)

5964.45 MHz
58.83 dBuV/m

Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 19.6dB SWT: 1.01ms
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Plot 7-937. Antenna 4b (Pk, Ch.155, 802.11ax(SU), MCS11)
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7.6.10 CDD Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

ek RBW: 1MHz  peak; 5149.20 MHz, 63.74 dBuV/ ek RBW: 1 MHz  peak; 5134.82 MHz, 58.39 dBuV/
Peak [race X eaK: . Z, . HV/m Peak Trace : eak: . z, . puvim
PASS Ag o 1eas VBN SIHZ  avg:'5149.90 MHz, 50.74 dBuV/m PASS pe st 1oren YR T 6Ts  Avg: 5149.70 MHz, 46.66 dBuV/m
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Plot 7-938. CDD (Pk & Avg, Ch.36, 802.11n, MCS8) Plot 7-941. CDD (Pk & Avg, Ch.40, 802.11n, MCS11)
ek RBW: 1MHz  peak; 5149.40 MHz, 64,96 dBuV/ ek RBW: 1 MHz  peak; 5103.35 MHz, 56.97 dBuV/
Peak [race X eaK: . Z, . HV/m Peak Trace : eak: . z, . puvim
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Plot 7-939. CDD (Pk & Avg, Ch.36, 802.11n, MCS11) Plot 7-942. CDD (Pk & Avg, Ch.40, 802.11n, MCS13)
ek RBW: 1MHz  peak; 5149.10 MHz, 66.77 dBuV/ ek RBW: 1MHz  peak; 5350.43 MHz, 65.63 dBuV/
Peak [race X eaK: . Z, . HV/m Peak Trace : eak: . z, . puvim
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Plot 7-940. CDD (Pk & Avg, Ch.36, 802.11n, MCS13) Plot 7-943. CDD (Pk & Avg, Ch.64, 802.11n, MCS8)
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RBW: 1 MHz

PASS gﬁé‘%éi&;} 17.1ds YBW: 3 MHz

Peak Offset: 16.8dB SWT: 1.01ms

Peak: 5350.11 MHz, 67.07 dBuV/m
Avg: 5350.43 MHz, 51.09 dBuV/m
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Frequency (MHz)
Plot 7-944. CDD (Pk & Avg, Ch.64, 802.11n, MCS11)
P RBW: 1MHz  peak: 5352 67 MHz, 57.40 dBuV/m
Peak Trace N . . . .
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Plot 7-945. CDD (Pk & Avg, Ch.64, 802.11n, MCS13)
P RBW: 1MHz  peak: 5463.87 MHz, 63.31 dBuV/m
Peak Trace N . . . .
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Plot 7-946. CDD (Pk & Avg, Ch.100, 802.11n, MCS8)
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PASS gﬁé‘%éi&;} 17.0d8 YBW: 3 MHz

Peak Offset: 16.7dB SWT: 1.01ms

Peak: 5469.82 MHz, 63.47 dBuV/m
Avg: 5457.93 MHz, 47.84 dBuV/m
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Plot 7-947. CDD (Pk & Avg, Ch.100, 802.11n, MCS11)
P RBW: 1MHz  peak: 5465.40 MHz, 63.36 dBuV/m
Peak Trace N . . . .
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Frequency (MHz)
Plot 7-948. CDD (Pk & Avg, Ch.100, 802.11n, MCS13)
P RBW: 1MHz  peak: 5469.14 MHz, 56.97 dBuV/m
Peak Trace N . . . .
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Plot 7-949. CDD (Pk & Avg, Ch.104, 802.11n, MCS11)
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Poct RBW:1MHz  pegk: 5462.68 MHz, 56.97 dBpV/m Trace: MaxHold RBW: 1 MHz 5725.04 MHz
Peak Trace N . . N
PASS nvg offiet 1rags VBN IMHZ 5005357 20 MHz, 46.45 dBuV/m PASS Offees: 15 e S 1 0 63.20 dBuV/m
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Plot 7-951. CDD (Pk, Ch.136, 802.11n, MCS11) Plot 7-954. CDD (Pk, Ch.140, 802.11n, MCS11)
Trace: MaxHold RBW: 1 MHz 5726.99 MHz Trace: MaxHold RBW: 1 Mbz 5725.60 MHz
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Plot 7-952. CDD (Pk, Ch.136, 802.11n, MCS13) Plot 7-955. CDD (Pk, Ch.140, 802.11n, MCS13)
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Trace: MaxHold RBW: 1 MHz 5637.94 MHz
PASS gisiorf,  W¥oME 3871 deuvim
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Frequency (MHz)
Plot 7-956. CDD (Pk, Ch.149, 802.11n, MCS8)
Trace: Mz_axHoId RBWE 1 MHz 5649.55 MHz
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Frequency (MHz)
Plot 7-957. CDD (Pk, Ch.149, 802.11n, MCS11)
Trace: Mz_axHoId RBWE 1 MHz 5633.74 MHz
PASS giecori,  MwoME 2849 deuvim
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Plot 7-958. CDD (Pk, Ch.149, 802.11n, MCS13)
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Trace: M?KHUM RBWE 1 MHz 5926.20 MHz
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Plot 7-959. CDD (Pk, Ch.165, 802.11n, MCS8)
Trace: M?KHUM RBWE 1 MHz 5926.48 MHz
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Trace: MjaanId RBWE 1 MHz 5925.64 MHz
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RBW: 1 MHz

PASS .':i‘ué".‘éi&i% 17.708 VBW: 3 MHz

Peak Offset: 17.7dB SWT: 1.01ms

Peak: 5148.50 MHz, 63.63 dBuV/m
Avg: 5148.70 MHz, 51.09 dBuv/m
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Frequency (MHz)
Plot 7-962. CDD (Pk & Avg, Ch.36, 802.11ax(SU), MCSO0)
Ak RBW: 1MHz  peak; 5140.01 MHz, 66.24 dBuV/
Peak Trace : eakK: . Z, . HV/im
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Plot 7-963. CDD (Pk & Avg, Ch.36, 802.11ax(SU), MCS3)
A RBW: 1MHz  peak; 5149.10 MHz, 67.76 dBuV/
Peak Trace . eakK: . Z, . HV/im
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Plot 7-964. CDD (Pk & Avg, Ch.36, 802.11ax(SU), MCS11)

o T RBW: 1 MH.
PASS 553%5?&%? 17.7dB VBW: 3 MHZ

Peak Offset: 17.6d8 SWT: 1.01ms

Peak: 5146.90 MHz, 63.40 dBuV/m
Avg: 5148.70 MHz, 48.95 dBuV/m
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Plot 7-965. CDD (Pk & Avg, Ch.40, 802.11ax(SU), MCSO0)
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Peak Trace : eakK: . Z, . HV/im
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Plot 7-966. CDD (Pk & Avg, Ch.40, 802.11ax(SU), MCS3)
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Plot 7-967. CDD (Pk & Avg, Ch.40, 802.11ax(SU), MCS11)
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PASS 5 Gt ro s VbW 3 Mz

Peak Offset: 18.1dB SWT: 1.01ms

Peak: 5385.75 MHz, 59.59 dBuv/m
Avg: 5385.27 MHz, 48.20 dBuV/m
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Frequency (MHz)
Plot 7-968. CDD (Pk & Avg, Ch.60, 802.11ax(SU), MCS3)
P RBW: 1MHz  peak: 5351.71 MHz, 59.42 dBuV/m
Peak Trace N . . . .
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Plot 7-969. CDD (Pk & Avg, Ch.60, 802.11ax(SU), MCS11)
P RBW: 1MHz  peak: 5350.11 MHz, 64.84 dBuV/m
Peak Trace N . . . .
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Plot 7-970. CDD (Pk & Avg, Ch.64, 802.11ax(SU), MCSO0)

RBW: 1 MHz

PASS ﬁ'vé“fém%i; 18.2d8 YBW: 3 MHz

Peak Offset: 18.0d8 SWT: 1.01ms

Peak: 5350.43 MHz, 67.77 dBuV/m
Avg: 5350.11 MHz, 50.87 dBuV/m
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Frequency (MHz)
Plot 7-971. CDD (Pk & Avg, Ch.64, 802.11ax(SU), MCS3)
P RBW: 1MHz  peak: 5351.39 MHz, 66.47 dBuV/m
Peak Trace N . . . .
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Frequency (MHz)
Plot 7-972. CDD (Pk & Avg, Ch.64, 802.11ax(SU), MCS11)
P RBW: 1MHz  peak: 5460.47 MHz, 63.31 dBuV/m
Peak Trace N . . ' .
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Plot 7-973. CDD (Pk & Avg, Ch.100, 802.11ax(SU), MCS0)
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P RBW: 1MHz  peak: 5460.13 MHz, 63.25 dBuV/m
Peak Trace N . . ' .
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Frequency (MHz)
Plot 7-974. CDD (Pk & Avg, Ch.100, 802.11ax(SU), MCS3)
P RBW: 1MHz  peak: 5469.82 MHz, 63.26 dBuV/m
Peak Trace N . . . .
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Plot 7-975. CDD (Pk & Avg, Ch.100, 802.11ax(SU), MCS11)
P RBW: 1MHz  peak: 5468.97 MHz, 60.76 dBuV/m
Peak Trace N . . . .
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Plot 7-976. CDD (Pk & Avg, Ch.104, 802.11ax(SU), MCS0)

RBW: 1 MHz

PASS gﬁé‘%éi&;} 18.5d8 YBW: 3 MHz

Peak Offset: 18.3dB SWT: 1.01ms

Peak: 5468.29 MHz, 60.80 dBuV/m
Avg: 5452.32 MHz, 48.10 dBuV/m
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Plot 7-977. CDD (Pk & Avg, Ch.104, 802.11ax(SU), MCS3)
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RBW: 1 MHz

PASS gﬁé‘%éi&;} 18.8d8 YBW: 3 MHz

Peak Offset: 18.3dB SWT: 1.01ms

Peak: 5469.48 MHz, 59.06 dBuV/m
Avg: 5441.11 MHz, 48.13 dBuV/m
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Plot 7-978. CDD (Pk & Avg, Ch.104, 802.11ax(SU), MCS11)
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Trace: MaxHold RBW: 1 MHz 5738.23 MHz
Detector: PK VBW: 3 MHz ;
PASS Offset: 18.6dB SWT: 1.01ms 60.27 dBuV/m
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Frequency (MHz)
Plot 7-979. CDD (Pk, Ch.132, 802.11ax(SU), MCS3)
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Trace: Mz_axHoId RBWE 1 MHz 5737.91 MHz Trace: M?KHUM RBWE 1 MHz 5725.44 MHz
PASS gisiodi,  W¥oME 8014 deuvim PASS gisepic,  WWiME 8% deuvim
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Plot 7-980. CDD (Pk, Ch.132, 802.11ax(SU), MCS11) Plot 7-983. CDD (Pk, Ch.136, 802.11ax(SU), MCS11)
Trace: Mz_axHoId RBWE 1 MHz 5725.12 MHz Trace: M?KHUM RBWE 1 MHz 5725.68 MHz
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Plot 7-981. CDD (Pk, Ch.136, 802.11ax(SU), MCSO0) Plot 7-984. CDD (Pk, Ch.140, 802.11ax(SU), MCSO0)
Trace: MaxHold RBW: 1 MHz 5728.96 MHz Trace: MaxHold RBW: 1 MHz 5740.39 MHz
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Plot 7-982. CDD (Pk, Ch.136, 802.11ax(SU), MCS3) Plot 7-985. CDD (Pk, Ch.140, 802.11ax(SU), MCS3)
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Trace: MaxHold RBW: 1 MHz 5725.60 MHz
Detector; PK VBW: 3 MHz "
PASS Offset: 19.2dB SWT: 1.01ms 62.94 dBuV/m
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Plot 7-986. CDD (Pk, Ch.140, 802.11ax(SU), MCS11)
Trace: MaxHold RBW: 1 MHz 5636.96 MHz
Detector: PK VBW: 3 MHz ;
PASS Offset: 18.6dB SWT: 1.01ms 59.37 dBuV/m
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Plot 7-987. CDD (Pk, Ch.149, 802.11ax(SU), MCS0)

Trace: M_axHold RBW; 1 MHz 5632.20 MHz
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Plot 7-988. CDD (Pk, Ch.149, 802.11ax(SU), MCS3)
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Plot 7-989. CDD (Pk, Ch.149, 802.11ax(SU), MCS11)
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Trace: MaxHold RBW: 1 MHz 5933.89 MHz
Detector; PK VBW: 3 MHz 1
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Plot 7-990. CDD (Pk, Ch.165, 802.11ax(SU), MCSO0)
Trace: MaxHold RBW: 1 MHz 5941.02 MHz
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Plot 7-991. CDD (Pk, Ch.165, 802.11ax(SU), MCS3)
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Trace: MaxHold RBW: 1 MHz
PASS  Detector: px VBW: 3 MHz
Oftset: 19,58 SWT: 1.01ms

5932,35 MHz
59.57 dBuV/m
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Plot 7-992. CDD (Pk, Ch.165, 802.11ax(SU), MCS11)
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7.6.11 CDD Radiated Band Edge Measurements (40MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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